



TEST REPORT

DATE: 04-05-2023

Page 1 of 1

TEST NUMBER: 0295839

CLIENT	Adopen Plastic ve Insaat Sanayi A.S.
---------------	--------------------------------------

TEST METHOD CONDUCTED	Seam Infiltration
------------------------------	-------------------



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	5mm 0.30 Micron
CONSTRUCTION	Plank
REFERENCE	ADO

GENERAL PRINCIPLE

A "T" joint is assembled using two side planks and one head plank. A 9 mm deep pool of the test liquid is held over the "T" joint by 6" diameter PVC ring sealed to sample with petroleum jelly. The assembly is held under the test liquid for 24 hrs. A visual evaluation is conducted and swell measurements are performed after conclusion of test. The area is then cleaned to determine if any stain exists from the test liquid.

TEST RESULTS

TEST LIQUID	SEAM SWELLING	STAIN RATING
Red Dye 40	0.000 inch	5.0

***NOTE: No penetration through the "T" seam. (0 grams)**

RATING KEY	
5	No change
4	Slight change
3	Noticeable change
2	Considerable change
1	Severe change

APPROVED BY:

Gary A. Curry

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.